
 

 
Technical Assessment - Site Observations 

 

Colonial Beach /Permit Number: VA0026409 

December 9, 2023 
Time of Site Visit: 0900 to 1530 

 
 
 

 
 
 
 
 
  

 
Report completed by:  

Nathan W. Coey 
 

 
 

5207 Portsmouth Road 
Bethesda, MD 20816 



 
  

 
 Moonshot Missions – Colonial Beach Site Observations    
 

2  

 

Table of Contents 
 

SITE VISIT DETAILS ..................................................................................................................................... 3 

SYSTEM DESCRIPTION ............................................................................................................................... 3 

I. System Ownership & Governance .................................................................................................... 3 

II. Brief System Description................................................................................................................... 3 

III.   System Flow/Schematic ..................................................................................................................... 6 

EXECUTIVE SUMMARY .............................................................................................................................. 6 

I. Summary of Observations ................................................................................................................ 7 

II. Recommendations and Opportunities ............................................................................................. 8 

PHOTO LOG ............................................................................................................................................. 11 

 

 
  



 
  

 
 Moonshot Missions – Colonial Beach Site Observations    
 

3  

SITE VISIT DETAILS 
 

Moonshot Missions visited the Town of Colonial Beach, Virginia's collection system and 

wastewater treatment facility on December 8, 2023. Moonshot staff included on this visit were 

Managing Director Andy Koester, Senior Utility Advisor Shannon Gority, and Senior Utility 

Advisor Nathan Coey. The following representatives for Colonial Beach were present: Diane 

Beyer (Director of Public Works), Chris Ruchty (Assistant Director of Public Works), and Harry 

Kowalski (Wastewater Treatment Superintendent).  

 

The Moonshot team arrived on site by 0900 with introductions and general conversations 

about the intent of the site visit and a better understanding of the utility. Chris Ruchty provided 

a thorough collection system tour with visits to the lift stations. The collection system tour 

provided an opportunity to observe the condition of major system assets. Harry Kowalski 

provided a walk-through tour of the wastewater treatment facility to observe operations.  

 

SYSTEM DESCRIPTION 
 

System Name: Town of Colonial Beach Wastewater Treatment Plant and Collection System  

Address: 2301 McKinney Blvd, Colonial Beach, VA 22443 

Permit Number: VA0026409 

Permit Effective Date:  

Permit Expiration Date:  October 31, 2025 (Permit Renewal Deadline: May 4, 2025) 

Design Capacity: Average daily flow facility design of 2 million gallons per day (MGD), max daily 

flow 4 MGD, with peaks to 6 MGD. 

 

I. System Ownership & Governance  

 
The Town of Colonial Beach owns and operates the facility and components. The system's 
operation is funded through user charges through the current utility rate structure.  
 

II. Brief System Description  

 
The Town of Colonial Beach collection system has a mainline inventory ranging from 4 to 18 

inches in diameter. The construction of the pipeline inventory consists mainly of PVC, vitrified 

clay pipe, and Orangeburg (fiber pipe) style pipe. The total pipeline feet are estimated at 

210,000, totaling 450 manholes. A recent request for bids document indicated information 

regarding pump station sanitary sewer drainage districts within the system as the most 

probable areas with inflow and infiltration issues. The five drainage areas, Horton Street (PS), 

Monroe Street (PS8), Billingsley Street (PS9), Rescue Squad (PS10), and 12th Street (PS19), 



 
  

 
 Moonshot Missions – Colonial Beach Site Observations    
 

4  

consist of 14,190 feet of gravity main, 2,186 feet of force main, and 49 manholes. The 

heartbeat of the collection system is the 19 lift stations throughout the service area. The 

stations vary in size, pumping capacity, age, and remaining useful life. The estimated 2.9 square 

mile wastewater service area collection system terminates at the wastewater treatment facility.  

The treatment facility site was established in the late 1990s with drawings that indicate 

upgrades in 2008. The essential components of the facility include influent headworks with 

screening, compactor, and grit removal, influent flow metering, influent pumping, a complete 

mix activated sludge process as a Modified Ludzack Ettinger process, clarification, filtration, 

ultraviolet disinfection, coagulation basin, effluent discharge and monitoring, lime silos for pH 

adjustment, liquid waste holing, a belt filter press for landfill disposal. The facility is designed to 

treat an average permitted flow of 2 million gallons per day (MGD), with a maximum daily 

average of 4 and peak flow of 6 MGD.  

Influent flow can be pumped to the two Flow Equalization Basins (FEB), anoxic reactors. Four 

60-horsepower pumps indicate a flow rate of 4 million gallons each. The mixture of influent and 

return flows is incorporated in this tank to encourage the anoxic feature of the nutrient 

removal process. The return flows are applied via gravity lines with an expected flow average 

twice the daily flow average.  The tanks are referred to in the operation as tanks 1A and 1B, 

with a maximum capacity of 1.3 million gallons. Average design operating conditions indicate a 

0.34-to-0.68-million-gallon capacity with a surge capacity of 0.6 million gallons each. A mixing 

system is provided to ensure suspension with the addition of free oxygen. The tanks are 

equipped with a diffuser system if needed.  

The FEB pump station flows to the Nitrification Reactors or tanks 2A and 2B. The aeration 

process occurs in these basins to provide biological nutrient removal. Depending on the 

operational optimization requirements, the tanks can be operated in series or parallel. Each 

tank has a capacity of 1.55 million gallons at a typical operating control depth of 21.5 feet. 

Return flows can enter either FEB or the complete mix aeration process in 2A and 2B, providing 

flexibility in the biological removal process. A combination system of jet mixers and aeration is 

provided through blowers for the system. The discharge from the biological process can flow to 

a diversion and flocculation chamber before flowing to the clarifiers. The tank has a capacity of 

25,000 gallons, with a mixer for adding coagulants.  

The two clarifiers are 78 feet in diameter with a 17 feet normal operating depth and a capacity 

of 0.6 million gallons each. The design is for an MLSS concentration of 3,000 mg/l with a 

detention time of over 7 hours and a 100% return rate at an average design flow of 2 MGD. 

Return flow pumps are provided to draw off the clarifiers and return to the biological process or 

waste from the system. Two aerobic digesters are offered on-site with the ability to decant 

supernatant before press operations with an estimated capacity of 0.5 million gallons. A 1.2-

meter belt filter press is used for dewatering solids before landfill disposal.  



 
  

 
 Moonshot Missions – Colonial Beach Site Observations    
 

5  

The facility is equipped with a hydrated lime silo for pH control related to the biological process 

with slaked lime slurry options for flow to the FEB portion of the system. Magnesium hydroxide 

is available for alkalinity control in the RAS system. A carbon source can be used in the activated 

sludge portion of the process to provide additional food downstream from the FEB tanks in the 

aeration process. The carbon source is also used in the filter house building for denitrification 

across the filters.  

The settled effluent flow is diverted to the Nitrification Filters for nitrate and total nitrogen 

reduction.  A total of 18 filters are available - six modules with three filters each - designed for a 

maximum daily flow of 4 and a peak flow of 6 MGD. By design, each filter cell has 7.08 square 

feet of surface area, 80 inches of filter media depth, and a 3.7 gallons per square foot loading 

rate. The up-flow filters include weirs and pipes for effluent trough collection. The filters are 

designed for continuous backwash at a rate of 7 to 14 GPM per filter in service, with flow 

intended to return to the aeration process, possibly due to the potential for free oxygen. A 

methanol carbon source is added to aid in the denitrification process. Ultraviolet lamps 

disinfect the post-filter effluent. One hundred eight lamps are in the system, with three banks, 

six modules (racks), and six lamps on each rack. A post-aeration method is included to increase 

the effluent dissolved oxygen level before environmental discharge. The effluent system 

includes flow monitoring, composite sampling, and pumping for the discharge point through a 

20-inch force main to Monroe Bay.  

 

 

 

 

 

 

 

 

 

 

 

 

 



 
  

 
 Moonshot Missions – Colonial Beach Site Observations    
 

6  

III. System Flow/Schematic 

 
Collection System Overview 

 
Treatment Facility Overview 

 
EXECUTIVE SUMMARY 

 



 
  

 
 Moonshot Missions – Colonial Beach Site Observations    
 

7  

I. Summary of Observations 

• The staff is working diligently to rectify areas of deficiency. It is important to note that 

the team is keenly aware of the difference between where they want to be and their 

status.  

• The Colonial Beach Public Works Department is a lean and mighty crew. They provide 

service to the community in many forms, including streets, refuse, storms, water, and 

sewers. The aggressive nature of their work tends to be reactionary due to the limited 

staff. Staffing limitations are noted across the United States as many communities seek 

more qualified individuals to operate and maintain the most precious water resources.  

• It was observed there is a healthy top-down model in place. The staff at the top of the 

Public Works division have an excellent attitude as stewards. They exhibit caution and 

care towards their roles as overseers. The empowerment of the staff provides 

ownership to those in trusted care. 

• The collection system shows age-related deficiencies along with inflow and infiltration 

issues. The proximity to the bay and high-water table can cause instances of 

overwhelming the collection systems.  

• The lift stations indicate significant amounts of fat, oil, and grease (FOG) in the 

collection system. Staff indicated they know trouble areas and no administrative or 

building code regulations.  

• The lift stations are inspected daily, which is a commitment to service exemplified by 

the staff. The operator that handles the daily inspections uses a tablet to record data 

and findings at each station.  

• The town owns a crane hoist service truck for lift station submersible pump 

maintenance.  

• Several stations have been updated in recent years. Several require reinvestment to 

ensure reliable service. Pumps have been replaced in several of the stations. There is a 

station that requires weekly cleaning due to debris.  

• The town owns a Vac-Con combination sewer cleaning truck used frequently in the 

system. 

• The wastewater facility indicates the need for additional housekeeping duties. While the 

staff is limited and busy, there are signs of a need to focus on housekeeping. The 

reference point is the overall presentation of rusted or delaminated pipework 

components and the need for a general washdown of tanks internally and externally. 